
 

Prepared by: 
 
 
 
 

3335 Arctic Ave., Suite 100 
Anchorage, AK 99503 

(907) 564‐2120 
 

Project Contact: 
Scott Hattenburg, P.E. 

shattenburg@hdlalaska.com 
 

 
 

 
 

1200 E. 76th Ave., Unit 1207 
Anchorage, AK 99518 

(907) 346‐4123 
 

Project Contact: 
Greg Jones, P.E. 

greg@gvjones.com 

 
 

 
2525 C. Street, Suite 305 

Anchorage, AK 99503 
(907) 644‐2000 

 
Project Contact: 

Jennifer Gastrock, P.E. 
jennifer.gastrock@hdrinc.com 

 

Regional Wastewater and Septage
Treatment Study

Matanuska‐Susitna Borough
In cooperation with:

City of Palmer
City of Wasilla



 
 
 

Regional Wastewater & Septage Treatment Study 
 

Matanuska‐Susitna Borough, Alaska 
 
 
 

Prepared for: 
[...]
• Phase  3:    Construct  primary  clarification  units  to manage  influent  solids  loadings  to 
lagoon  process  basins.    Construct  anaerobic  digesters  for  sludge  stabilization  and 
possible biogas generation. 

 
   



PALMER WWTP PROCESS SCHEMATIC-LAS (4.0 MGD)
MSB REGIONAL WASTEWATER/SEPTAGE STUDY



PROPOSEDPROPOSED
DEWATEREDDEWATERED

SLUDGESLUDGE
STORAGESTORAGE

PROPOSEDPROPOSED
ANAEROBICANAEROBIC

DIGESTERDIGESTER

PROPOSEDPROPOSED

HOLDINGHOLDING
DIGESTER/SLUDGEDIGESTER/SLUDGE
ANAEROBICANAEROBIC

LAGOON 3LAGOON 3

DEWATERINGDEWATERING
BUILDINGBUILDING

PROPOSEDPROPOSED
LAS BASIN 2LAS BASIN 2

PROPOSEDPROPOSED
LAS BASIN 1LAS BASIN 1

BUILDING
CLARIFIER

PROPOSED

EXISTINGEXISTING
HEADWORKSHEADWORKS

EXPANSION
HEADWORKS
PROPOSED

EXPANSION
HEADWORKS
PROPOSED

GRIT REMOVAL BUILDING
PRIMARY CLARIFICATION/
GRIT REMOVAL BUILDING
PRIMARY CLARIFICATION/

BUILDING
CLARIFIER

PROPOSED

MSB REGIONAL WASTEWATER/SEPTAGE STUDY
PALMER WWTP (4.0 MGD)

LEGEND

PROPOSED AERATION PIPING
PROPOSED PROCESS UPGRADE
DIRECTION OF FLOW

PROPOSED SOLIDS PIPING
PROPOSED LIQUIDS PIPING

PROPOSED IMPROVEMENTS



Regional Wastewater and Septage Treatment Study  July 20, 2010 

  
  Page 81 of 111 

8.2.4  Wastewater Conveyance 

To  convey wastewater  from  the  existing Wasilla WWTP  to  a  regional WWTP  either  centrally 
located or located at Palmer, a variety of routes were evaluated, see Figure 39 on Page 100.  A 
route  that  follows  the Parks Highway was  selected  for  further detailed evaluation because of 
lower  cost  and  proximity  to  projected  high  growth  areas  between Wasilla  and  Palmer.    This 
provides maximum recuperation of capital costs by providing service to more customers earlier.  
Sizing of this pipeline includes flows from Wasilla’s wastewater collection system, plus portions 
of  the  Wasilla  Utility  Service  Area  along  the  Parks  Highway  and  Palmer  Wasilla  Highway 
corridors as well as flows from The Ranch subdivision.   
 
Conveyance of wastewater to a regional WWTP located at Palmer would maximize the reuse of 
existing  sewer  infrastructure.    In 2005, Palmer extended  its  sewage collection network  to  the 
Mat‐Su Regional Medical Center located near the Parks Highway/Trunk Road interchange.  This 
extension  consisted of approximately 31,000  linear  feet of gravity  sewer and  force main  that 
moves wastewater from the hospital area westward to the Palmer WWTP.  The piping is sized to 
handle maximum  flows of  approximately 3.85 MGD with  the  installation of  larger  lift  station 
pumps and lift station storage capacity.  If flow from Wasilla is accepted into Palmer’s system it 
is anticipated  that portions of  the gravity sewer and  force main between  the hospital and Lift 
Station 5 will need to be upgraded when flows reach approximately 3.5 MGD, which is expected 
to be in approximately 2033. 

8.3  Regional Facility – Centrally Located 

Two separate treatment processes were evaluated for a new, centrally located regional WWTP: 
CAS and MBR. The CAS system produces a secondary quality effluent and with the addition of a 
granular  media  filter,  would  produce  a  tertiary  quality  effluent.    The  MBR  process  would 
produce  the highest quality effluent.   While each  is well  suited  to meet  current performance 
objectives of the receiving water body, the MBR plant is better suited to meet potentially more 
stringent future regulations placed on the receiving waters.  The new, centrally located regional 
facility would also be configured to receive and treat septage on‐site.  A brief discussion of the 
two  alternative  treatment  processes  selected  for  study  as  a  regional WWTP  is  provided  in 
sections 8.3.2.1 and 8.3.2.2. For a more in depth discussion on process biology and equipment, 
please refer to Appendix D of this report. 

8.3.1  Preliminary Treatment 

Preliminary treatment generally consists of processes designed to remove  large solids and grit.  
This  can  also  include  flow metering  equipment  and  flow  attenuation  tanks.    The  preliminary 
treatment  processes  selected  for  the  purposes  of  this  study  were  defined  in  the  Technical 
Memorandum  presented  to  the  entities  in  April.    Based  on  information  presented  in  the 
memorandum it was decided that drum screens will be utilized for fine screening of influent and 
a  forced  vortex  style  system will be used  for  grit  removal.    In  addition  to  screening  and  grit 
removal  processes  it  was  determined  after  an  analysis  by  HDR  that  preliminary  treatment 
processes,  including primary  clarification would be  implemented prior  to biological  treatment 
processes.   The processes selected will be utilized as the basis for equipment  layouts and cost 
analysis. 



Regional Wastewater and Septage Treatment Study  July 20, 2010 

  
  Page 82 of 111 

8.3.2  Wastewater Treatment Process Alternatives 

8.3.2.1  Conventional Activated Sludge 

CAS  is  a  biological  treatment  system  that  uses  a  dispersed  growth  biomass  to  operate  on 
influent  organic  loadings.    The  process maintains  aerated  biomass  reactor  basins with  solids 
(referred  to  as mixed  liquor  solids)  concentrations  of  approximately  2,500  to  3,500 mg/L  on 
average.    Aeration  is  provided  with  low  pressure  blowers  that  maintain  dissolved  oxygen 
concentrations between 1.5 and 4 mg/L.  Mixed liquor leaving the aerated reactors is directed to 
a clarifier where solids separate from the main process flow by gravity sedimentation.   Settled 
water  (supernatant)  from  the  clarifier  receives  tertiary  granular media  filtration  prior  to UV 
disinfection and discharge.   Settled  solids are collected  in  the clarifier and, except  for a  small 
portion  of  the  total  solids  flow,  returned  to  the  flow  entering  the  aerated  biological  reactor 
basins and referred to as return activated sludge (RAS).   A certain amount of RAS  is needed to 
maintain  the necessary  levels of nitrifying microbes within  the process basins. The  remaining 
fraction of solids is wasted from the system for further processing and ultimate disposal.  Table 
18 summarizes preliminary design parameters for a conventional activated sludge system. 
 

Table 18:  Preliminary Design Parameters ‐ CAS 

Parameter  4.0 MGD ADF 

Design Hydraulic Retention Time, hours  14.7 

Ratio of Return Sludge Flow to Plant Inflow  0.75 

Solids Retention Time, days  15 to 20 

MLSS Concentration, mg/L  2,100 to 2,200 

Total Tank Volume Required, MG  4.29 

Number of Treatment Trains  3 

Total Aerobic Tank Volume, MG 
3.63 summer 

2.97 winter 

Total Anoxic Tank Volume, MG 
0.66 summer 

1.32 winter 

Overall Bioreactor Tank Dimensions, feet 

Width: 125 

Length: 270 

Height: 19 

Side Water Depth (SWD), feet  16 

Advantages of constructing a 4.0 MGD Conventional Activated Sludge treatment system at a 
new RWWTP site include: 

• Well  established,  understood,  and  widely  used  process  across  the  US  and  Alaska. 
AWWU’s  Eagle  River,  Alaska  plant  is  a  2.5 MGD  CAS WWTP  that  discharges  in  to  a 
salmon migration stream. 

• Process can be expanded  in modular  format with  future additional  reactor basins and 
clarifiers. 

• Range of peak day influent flows that can be handled is up to 2 times ADF. 



Regional Wastewater and Septage Treatment Study  July 20, 2010 

  
  Page 83 of 111 

• Moderate  levels  of  nitrification  are  possible  if  sufficient  alkalinity  is  available  and  if 
normal  influent hydraulic  loadings do not wash microorganisms out of  the  treatment 
plant. 

Disadvantages include: 

• Process performance falls off when flows are  increased by stormwater or groundwater 
infiltration  and  when  higher  than  normal  influent  biological  loadings  occur  from 
intermittent sources. 

• Relatively large biological reactor basins are required. 

• Large heated weather enclosure for biological reactor basins is required. 

• Low process solids retention time (SRT) can result in limited capacity to nitrify at colder 
temperatures. 

• Periodic events of sludge bulking impair settling and deteriorate effluent quality. 

• To routinely achieve a tertiary target objective of average 15/15 mg/L for effluent BOD5 
and TSS, granular media filtration would be needed. 

• To routinely achieve target objective of less than 5 mg/L effluent nitrate concentrations, 
system configuration for biological nitrification/de‐nitrification likely required. 

   



REGIONAL WWTP PROCESS SCHEMATIC-CAS (4.0 MGD)
MSB REGIONAL WASTEWATER/SEPTAGE STUDY



AERATION
BASIN

AERATION
BASIN

ANOXIC
BASIN

SWING
BASIN

MCCBLOWERS

HEAT & VENT
AIR HANDLING
EQUIPMENT BOILERS

EFFLUENT
FILTER

UV
BASIN

PARSHALL
FLUMEWAS / RAS/ SCUM

PUMPS

DIVERSION
BOX

ADMINISTRATION
BUILDING

CHEMICAL ROOM

P

P

P

P P

P P

P
P

GRIT REMOVAL AND
HEADWORKS BUILDING

RAW SEWAGE
SCREW PUMPS

CLARIFIER

P PPP PPP

P PPP PPP

SEPTAGE
THICKENER

SEPTAGE RECEIVING
BUILDING

DIGESTER
BLOWERS

DEWATERING
BUILDING

ANAEROBIC
DIGESTER

&
SLUDGE
HOLDING

ANAEROBIC
DIGESTER

ANAEROBIC
DIGESTER

FUTURE
ANAEROBIC
DIGESTER

FUTURE
ANAEROBIC
DIGESTER

DEWATERED
DIGESTED
SLUDGE

 TO LANDFILL

FUTURE
PRIMARY

CLARIFIER

FUTURE
PRIMARY

CLARIFIER

FUTURE
ANAEROBIC
DIGESTER

PRIMARY

PRIMARY

CLARIFIER

SEPTAGE
THICKENER

FUTURE AERATION AND
SECONDARY CLARIFICATION

BUILDING

AERATION
BASIN

AERATION
BASIN

ANOXIC
BASIN

SWING
BASIN

AERATION
BASIN

AERATION
BASIN

ANOXIC
BASIN

SWING
BASIN EFFLUENT TO

OUTFALL AT
MATANUSKA
RIVER

CLARIFIER

SECONDARY

CLARIFIER

SECONDARY

CLARIFIER

SECONDARY

REGIONAL WWTP PLAN - CAS (4.0 MGD)
MSB REGIONAL WASTEWATER/SEPTAGE STUDY

50 100

P



Regional Wastewater and Septage Treatment Study  July 20, 2010 

  
  Page 86 of 111 

8.3.2.2 Membrane Bioreactor 

The MBR  system  is  also  a  dispersed  growth  activated  sludge  process,  but  the MBR  achieves 
solids separation through mechanical sieving provided by microfiltration  (MF) or ultrafiltration 
(UF) membranes immersed in mixed liquor rather than gravity clarification.   
 
Because of the unique way that the MBR process works  it can produce a treated effluent that 
meets or exceeds tertiary treatment standards. A system with a hydraulic residence time (HRT) 
of less than 8 hours can typically produce an effluent with less than 10 mg/L BOD5 and less than 
3 mg/L TSS. A significant reduction in fecal coliforms (prior to disinfection) can also be achieved.  
Biological nutrient removal  is possible by configuring the biological reactor basins upstream of 
the membrane  filters  to  include  anoxic  and/or  anaerobic  basins  and  extending  the  hydraulic 
retention  time.  The  membrane  modules  also  allow  MBR’s  to  operate  at  long  sludge  ages 
reducing the amount of sludge produced. 
 
Membranes are commonly immersed in an aerated basin of mixed liquor. Filtration occurs in a 
manner termed “outside‐in” when a vacuum is applied to the inside of the membrane drawing 
wastewater from outside the membrane to the interior, leaving the solids in the basin.  Aeration 
is provided at the base of the membrane to scour and agitate the membranes as applicable thus 
reducing  the  accumulation of  solids  at  the membrane  surface.    Several  times each hour,  the 
membranes are backwashed with stored filtrate (i.e., treated effluent), or allowed to “rest” (i.e. 
no permeation) such that the scour air may better dislodge accumulated solids.  
 
MBR’s typically operate at much higher mixed liquor concentrations (i.e. 8,000 to 10,000 mg/L) 
than  the other dispersed growth biological treatment processes discussed  in  this report.   As a 
result, the aerated reactor basin volumes are often smaller than conventional activated sludge 
processes. The efficiency of solids separation provided by the membranes is largely independent 
of influent flow rate, influent wastewater organic concentration, and/or mixed liquor properties 
making the system easier to operate than conventional activated sludge treatment systems.  
 
Flow through MBR treatment plants  is  limited by the rate of flow that can pass the membrane 
filters.  Common  references  indicate  at  15  to  18  degrees  C,  and  mixed  liquor  solids 
concentrations of 8,000 to 10,000 mg/L, most membrane filters are rated to operate at a flux of 
6 to 13 gallons per square foot per day (gfd) of membrane surface area, but can operate at up to 
20 gfd for short periods of time. By contrast, conventional gravity clarifiers are usually designed 
to pass a much wider range of influent flows.  To overcome this limitation in process flows, MBR 
treatment  facilities are configured with either an equalization tank to control the peak rate of 
flow  through  the  treatment  facility, or  increased numbers of membrane modules such  that at 
peak flow conditions, the membranes are still operating at less than their maximum rated flux.  
Table  19  summarizes  selected  preliminary  design  parameters  for  a  membrane  bioreactor 
system. 
   



Regional Wastewater and Septage Treatment Study  July 20, 2010 

  
  Page 87 of 111 

Table 19:  Preliminary Design Parameters ‐ MBR 

Parameter  4.0 MGD ADF 

Design Hydraulic Retention Time, hours  3.9 

Ratio of Return Sludge Flow to Plant Inflow  0.75 

Solids Retention Time, days  16 to 26 

MLSS Concentration, mg/L  6,700 to 8,000 

Total Tank Volume Required, MG  1.14 

Number of Treatment Trains  3 

Total Aerobic Tank Volume, MG  0.90 

Total Anoxic Tank Volume, MG  0.24 

Overall Tank Dimensions, feet 

Width: 65  

Length: 156  

Height: 19 

Side Water Depth (SWD), feet  16 

Number of Membrane Submodules  1,900 

Advantages of constructing a 4.0 MGD MBR treatment system at a new RWWTP site include: 

• The process produces excellent quality effluent. 

• The effluent quality is more consistent than effluent from a lagoon or conventional activated 
sludge treatment process. 

• The effluent quality is easier to control. Solids separation is achieved by membrane filtration 
and  not  with  gravity  settling  as  occurs  in  a  clarifier.  As  a  result,  the  effluent  quality  is 
independent of the gravity settling characteristics of the mixed liquor. 

• Smaller  process  basins  result  in  a  smaller  footprint  for  the  treatment  plant  that  is 
comparatively less expensive to enclose with weather protection and heat. 

• The elevated concentration of active biomass  in  the system enables greater opportunities 
for biological nitrification and nutrient removal. 

• The process  is more adaptable  to automated operation and  control  than  conventional or 
lagoon activated sludge systems. 

• The membrane filters are configured as modules that can be added as flow  increases over 
time.  Unlike  conventional  treatment,  this  modularity  enables  capital  expense  to  more 
closely track the growth of the service area. 

   



REGIONAL WWTP PROCESS SCHEMATIC-MBR (4.0 MGD)
MSB REGIONAL WASTEWATER/SEPTAGE STUDY



HEADWORKS
BUILDING

MBR BUILDING

ML RECYCLE
PUMPS

IN-LINE
UV

FUTURE MBR BUILDING

HEAT AND VENT
AIR HANDLING
EQUIPMENT BOILERS

DRUM
SCREENS

GRIT
BASINS

AIR SCOUR
BLOWERS

FILTRATE
PUMPS

MCC

STORAGE,
MINOR

MAINTENANCE

ANOXIC

ANOXIC

ANOXIC

AEROBIC

AEROBIC

AEROBIC

FUTURE
PRIMARY

CLARIFIER

FUTURE
PRIMARY

CLARIFIER

P PPP PPP

P PPP PPP

THICKENER

THICKENER

SEPTAGE RECEIVING BUILDING

DIGESTER
BLOWERS

DEWATERING
BUILDING

ADMINISTRATION
BUILDING

ANAEROBIC
DIGESTER

ANAEROBIC
DIGESTER

ANAEROBIC
DIGESTER

FUTURE
ANAEROBIC
DIGESTER

FUTURE
ANAEROBIC
DIGESTER

FUTURE
ANAEROBIC
DIGESTER

LANDFILL

CLARIFIER

PRIMARY

CLARIFIER

PRIMARY

SEPTAGE

SEPTAGE

MBR TRAINS

BIOLOGICAL
PROCESS
BLOWERS

REGIONAL WWTP - MBR (4.0 MGD)
MSB REGIONAL WASTEWATER/SEPTAGE STUDY

50 100

P



Regional Wastewater and Septage Treatment Study  July 20, 2010 

  
  Page 90 of 111 

Disadvantages include: 

• Energy  consumption  is  generally  higher  for  the  MBR  process  than  for  other  biological 
treatment processes. 

• Fouling occurs on the membranes. Cleaning to remove these foulants consists of periodic air 
scour  with  aeration,  intermittent  in‐place  maintenance  cleaning  with  chlorinated 
backwashing, and chemical cleaning where the membranes are subject to various chemical 
cleaning regimens. 

• Biomass fouling can accumulate in the air headers beneath the membranes if not routinely 
scoured with air or periodically cleaned by chemical means. 

• Membrane  filters have a  limited operating  life and  require  replacement generally every 5 
years at a relatively high purchase cost. 

• The membrane filters and related equipment are not  interchangeable between membrane 
equipment manufacturers. Once a decision is made to use a manufacturer’s equipment, no 
other manufacturer can supply (or easily supply) replacement membranes or service for that 
product. 

• The  process  is  susceptible  to  foaming  events  during  low  food‐to‐microorganism  loading 
conditions. This is more common during plant start up conditions. 

8.3.3  Solids Handling 

Solids  from  the various  treatment processes will  require dewatering and  stabilization prior  to 
disposal. For either  the MBR or the CAS treatment alternatives, excess waste activated sludge 
solids will be thickened and sent to a digester for stabilization. Digesters will be configured for 
aerobic  stabilization  initially and  converted  to an anaerobic process after necessary  flows are 
achieved  to maintain process  temperatures and potentially generate excess biogas  for energy 
recovery.    Solids  from  the  digesters  will  be  sent  to  a  holding  tank  prior  to  dewatering. 
Dewatering can be achieved with multiple belt filter presses, which can achieve a minimum of 
20% solids.  
 
Primary  clarification  is  included  in  the  process  train,  which  will  reduce  the  loadings  to  the 
secondary treatment process and thereby reduce the size of aeration and/or MBR basins.  These 
primary  clarifiers will  be  installed  concurrently with  conversion  of  digesters  to  an  anaerobic 
process.  They will send solids to the anaerobic digesters, where they can potentially be used for 
energy  recovery.    We  recommend  a  redundant  filter  press  system  be  employed  to  keep 
operation within a 40 hour work week and to be available during maintenance. Polymers would 
be added prior  to mechanical dewatering  to achieve  the desired  solids  concentration. Return 
flows from the filter press will be sent to the headworks for treatment in the main stream. 
 
Dewatered solids will be stabilized and disposed of by on‐site monofill, trucking to the landfill, or 
land  application.    The  method  employed  will  depend  on  permit  limits  and  the  level  of 
stabilization achieved. 
 
 
 



Regional Wastewater and Septage Treatment Study  July 20, 2010 

  
  Page 91 of 111 

8.3.4  Recommended Phasing – Regional CAS WWTP (4.0 MGD) 

We  recommend  that  the  following  phasing  plan  be  implemented  for  construction  of  the  4.0 
MGD centrally located regional CAS WWTP: 
 

• Phase  1:    Construct  Headworks,  biological  process  basins,  two  complete  secondary 
clarifiers (and third basin), effluent filter and UV disinfection basins, sludge dewatering 
building and  septage  receiving  station, enclosed  in weather  tight buildings.   Construct 
two aerobic digesters  for  sludge  stabilization prior  to dewatering and disposal.    Initial 
phases would  include  equipment  to  handle  2.0 MGD  ADF with  hydraulic  capacity  to 
expand to 4.0 MGD ADF.   Only the addition of equipment for clarifiers, filters, UV, etc. 
would be required to handle the additional flows. 

• Phase 2:   Install additional equipment for third secondary clarifier, additional filter and 
UV  disinfection  capacity,  etc.  to  handle  increasing  flows  of  up  to  4.0  MGD  ADF.  
Construct one septage thickener to allow for liquid decant to be metered into treatment 